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Changes of Anisotropies Resulting from
Annealing of Mild Steel
Y. Hosow, et alii.
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Chemical composition of the specimens tested.

Sample No. c si | Mn P s | cCu N [N as AIN
A (Armco) | o005 o0t | o033 | 0005 0018 . 004 | 0°005¢ | 0°0026
B (Killed) | 0405 001 . 034 04010 0020 @ ©0°07 . 0°0051 | 0°<C013
C (Rimmed) 005 (020} ! 026 0017 0°026 ! 0-17 ‘ 0°0035 tr.
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Fig. 1. Magnetic torque curve for
disk of sample A.
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(1) Sample A, 950°Cx20mn Ann.
(2) Sample A, 950°Cx300mn Ann.
(3) "Samdle C, 950°Cx20mn Ann.
(4) Sample C, 950°Cx300mn Ann.’

Fig. 2. Change of torque curve resulting
from annealing time at $50°C
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On the Austempering Process of Si-Mn Spring

Steel.
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